
President  / Eng ineer  & Bus iness Consultant  Bryan T. Veith, P.E., F.ASCE 

 
1 

 

 

Experience Highlights 
Bryan Veith has over 26 years of “One Water” and public/private civil engineering experience including 
advanced water and wastewater treatment plants, integrated water resources, pumping stations, pipelines and 
trenchless technologies, reclaimed water systems, water supply and deep injection wells, stormwater 
management systems, site-civil, site planning, and biosolids to energy.  
Professional services have included business consulting, master planning/studies, piloting, modeling, 
engineering and design, construction management/CEI, permitting/regulatory assistance, asset management, 
[...]
management options at its NWWRF, including energy concepts that would produce renewable energy.  The 
County has requested to prepare the BCE that will evaluate the current method of biosolids handling as well as 
screen potentially applicable biosolids to energy alternatives and identify one or more alternatives considered 
worthy of future consideration.  Scope of services includes data collection and review, developing biosolids to 
energy alternatives, preparing a Solids-Water-Energy Evaluation Tool (SWEET) model for baseline and proposed 
conditions as a basis of comparing the alternatives, develop 30-year present-worth estimates for the baseline 
and each option, prepare a technical memorandum, and conduct a presentation. 

Countryside Odor Control Evaluation, Hillsborough County, Florida 
Project Director/QC/CSM.  The project’s purpose was to improve the odor issues in the project area to reduce 
complaints received along Countryway Blvd. as a result of a recent increase in an existing forcemain from 12-
inch to 16-inch.  The discharge configuration was modified at the existing receiving gravity sanitary sewer 
collection system manhole.  The County has implemented various ventilation and backflow type check valves 
to prevent the migration of odors, however they require significant maintenance and has increase costs 
significantly.  Services included performing an evaluation that modeled and simulated the existing wastewater 
infrastructure to analyze possible causes of the odor and propose alternatives to reduce and/or treat the odor 
problems. More specifically, tasks included performing hydraulic and odor analysis, liquid and gas sampling, 
desktop alternatives analysis, cost-benefit evaluation, and the preparation of Technical Memorandum (TM) for 
Countryway Blvd. Odor Control Evaluation summarizing the results and findings.  

Valrico WRF Reject Storage Study, Hillsborough County, Florida 
Project Director/QC/CSM.  The County’s goal is to increase the pumping capacity of the reject return pump 
station’s capacity so that reject pond water is returned to the AWTP for treatment more quickly. In addition, the 
County prefers the discharge location of reject return pipeline is preferred alternate discharge locations in 
addition to the existing headworks location to minimize the impact of the return water volumes, dependent on 
regulatory requirements.  As part of the alternatives to be developed, a phased approach to the construction of 
the proposed improvements may be considered required based upon available budget over multiple fiscal 
years.  The following tasks were completed as part of this project scope: data collection, hydraulic analysis, 
evaluation of alternatives, and basis of design report. 

Biosolids and Yard Waste to Energy - Design, City of St. Petersburg, Florida 
Project Delivery Officer/Quality Control/Grant Assistance. This Biosolids and Waste to Energy Project – Design 
Phase provides engineering services to prepare bid documents for the construction of the wastewater process 



Bryan Ve i th,  P.E . ,  F.ASCE 

 

8 
 

 

improvements associated with Technical Memorandum No.4, Phase I.   This project was awarded to as a result 
of the close involvement with the feasibility study and technical memorandum completed previously. To assist 
Florida’s first “Green City”, the design will incorporate recommendations made previously that will produce 
Class A biosolids, increase volatile solids reduction, enhance biogas production, consolidate solids treatment, 
treat biogas for power production, enhance SWWRF’s capacity to treat wastewater and reduce odors that 
affect the neighboring community.   

Biosolids and Yard Waste to Energy Feasibility Study, City of St. Petersburg, Florida 
CSM/Project Manager. Project was to study the City’s desire to produce renewable power from currently under-
used resources. The City produces an average of 41,000 wet tons per year (WTpY) of Class-B biosolids and 
40,000 WTpY of yard waste. The Study was driven by the State of Florida’s “effective ban” on Class-B biosolids 
land application. Over 35 different process configurations were considered to consider all potential solutions. 
Some of the innovative technologies that were considered included: gasification with syngas to either engines 
or rankine-cycle systems; fluid bed combustion with steam turbines; concentrating solar arrays to provide heat 
to indirect dryers; Cambi; Class-A anaerobic digestion; and heat drying. Evaluated during the study was the 
economics of the recommended Phase-1 and Phase-2 upgrades with maintaining the status quo of land 
application of Class-B biosolids.  

SWWRF Capacity Upgrades, City of St. Petersburg, Florida 
Quality Control/Monitoring Manager. Assignment included the preliminary design, design, permitting, and 
construction phase services for peak wet weather capacity improvements (expansion to 70 mgd) to the City’s 
SWWRF.  Capacity improvements included aeration, secondary clarification, hydro cyclones, disinfection, 
pumping, filtration, splitter box, pipe bypasses, yard piping, and electrical/controls. The project delivery method 
was Construction Manager at Risk (CMAR). The project had a very fast-track schedule including fast-track 
(interim and permanent) and late track improvements. 

Northwest Water Reclamation Facilities Reject Water Disposal Systems Improvements, City of St. 
Petersburg, Florida 
CSM/Project Manager (Study Phase). Project Delivery Officer/QC (Design and Construction Phase). The City of 
St. Petersburg (City) owns and operates the Northwest Water Reclamation Facility (NWWRF). The City 
requested an assessment of viable options of recycling reject effluent back into the NWWRF for either full or 
partial retreatment in order to comply with the new Florida Department of Environmental Protection 
requirements. Assessed four options as a conceptual level analysis of alternative means of using two existing 
5.0 million gallon (MG) effluent ground storage tanks (GST’s) to allow timely action should one or more effluent 
discharge parameters (e.g. total suspended solids, turbidity, chorine residual, fecal coliform, etc.) not meet 
permitted standards for reuse or deep well injection. This action would involve routing of the reject water to the 
designated reject tank, draining of the reject tank and return of the reject water to either the head of the 
NWWRF or some location within the treatment train to allow retreatment of the water to Reuse standards. 

Wastewater Reclamation Facility Aeration Biological Nutrient Removal Study, City of Largo, Florida  
Client Services Manager/Project Manager. Responsible for project oversight and client interface. Professional 
services in connection with the evaluation of biological nutrient removal (BNR) improvements to the City’s 18-
MGD AADF Wastewater Reclamation Facility (WRF). Based on the implementation of other projects, the 
evaluation included the possible reconfiguration of aeration basins for a “treatment” re-rating. The City’s WRF 
consists of three 6-MGD existing parallel treatment trains. Three aeration/biological process modification 
options were identified and evaluated based on the grit removal project being implemented. The study 
concluded that the BNR process could be re-rated to 7.5 MGD per train. 

Water Reclamation Facility Headworks Grit Removal System Improvements, City of Largo, Florida 
Project Manager. Responsible for preliminary design, preparation of drawings and specifications, bid phase, 
and construction observation. Scope of services included evaluation and design of grit removal improvements 
for the City’s 18-MGD AADF WRF. The City’s WRF consists of three 6-MGD existing elevated concrete 
preliminary treatment structures. The existing grit removal units were not operating efficiently, so new grit 
removal technologies (Eutek Headcell) were retrofitted into the existing preliminary treatment structures. 



Bryan Ve i th,  P.E . ,  F.ASCE 

 

9 
 

 

Water Reclamation Facility Residuals Dewatering Project, City of Largo, Florida 
Client Services Manager. Responsible for design team oversight and client interface. This project consisted of 
professional services in connection with the evaluation of alternatives for minimizing operational time, physical 
labor, and handling of collection system residuals by City personnel at the City’s 18 MGD WRF. Based on the 
selected alternative, the team performed the design, bid, and construction phase services for the project. 

Wastewater Expansion Program, City of North Port, Florida 
Quality Assurance/Quality Control (QA/QC). The overall wastewater expansion program consists of expanding 
the capacity and upgrading the treatment processes and facilities at the existing WWTP from 3.7 to 7.2 MGD. 
In addition, the project included two new WWTPs, each with a capacity of 2.0 MGD (expandable to 6.0 MGD) 
that will be used as regional treatment facilities. Other work that was performed under this program was a new 
regional master lift station, wastewater transmission system improvements (20,000 feet of 20-inch force 
mains), a 13.5 MGD Class I deep injection well for wet weather disposal and a biosolids master plan. Prepared 
the Consulting Engineer’s Report, as well as State Revolving Loan documents that were used to support the 
funding of the wastewater program. Services included construction related professional services including full-
time, on-site representation for the expansion projects. Total Project Cost: $75 million. 

Southwest Water Reclamation Facility Aeration Improvements, City of St. Petersburg, Florida 
Principal in Charge. Project consisted of the study, design, and limited construction phase services for the 
conversion from surface aerators to fine bubble diffuser aeration at the City’s Wastewater Treatment Plant. The 
project also included the study of conversion to membrane bioreactor (MBR). 

SWWRF Capacity Analysis Report (CAR) and Operation & Maintenance Performance Report 
(OMPR), City of St. Petersburg, FL  
Technical Advisor/Quality Control.  BC completed the City’s SWWRF CAR and OMPR for the renewal of their 20 
mgd AADF wastewater reclamation facility.  

Eastside Wastewater Treatment Plant Expansion, City of Venice, Florida  
Project Engineer. Responsible for developing a reuse water balance computer model to calculate wet weather 
storage, developing a hydraulic model for expansion to reuse distribution system, design of the reuse pumping 
station, yard piping, and preparation of the Reuse PDR. Scope of services included permitting and preliminary 
and final design of a 3.0-MGD expansion of a wastewater treatment plant and reclaimed water irrigation 
improvements. The project involved the expansion of the preliminary treatment, Bardenpho/Carrousel facilities 
including enhancements to improve biological nutrient removal capabilities, secondary clarifiers and filters, 
disinfection, sludge thickening, and other miscellaneous improvements. 

Wastewater Treatment Plant Phase I Improvements & Deep Well Injection, City of Punta Gorda, FL  
Technical Leader. Responsible for planning, preliminary design, preparation of construction drawings and 
specifications, permitting, bid and construction phase. This project included planning, design, permitting, and 
construction phase services for the Phase I modification to the City’s secondary WWTP and effluent disposal 
through deep well injection. Phase I includes modifications to the chlorine contact tank, a new effluent 
injection well pumping station, new pretreatment structure providing influent screening and grit removal, new 
plant water pumping station, new VFD pumps at the existing irrigation pump station, and pipeline from the 
irrigation pump station to the WWTP facility. The WWTP is currently permitted at 3.2 MGD. The Phase I design 
included arrangements for convenient future expansion to 4.0 and 6.0 MGD. 

Capacity Analysis Report and Operation and Maintenance Performance, City of Punta Gorda, FL 
Project Engineer for 1999 operation and maintenance performance report. This project included the 
preparation of a capacity analysis report of the City's wastewater treatment plant including its operation and 
maintenance performance.  

Wastewater Alternative Study, City of Punta Gorda, Florida 
Project Engineer. Responsible for preparation of a comprehensive study comparing alternatives for compliance 
with new effluent quality standards. This project consisted of a study and report on alternatives for future 
wastewater treatment and disposal. 



Bryan Ve i th,  P.E . ,  F.ASCE 

 

10 
 

 

Wastewater Treatment Plant System Evaluation, Town of Belleair, Florida 
Technical Leader. This project included the development and evaluation of conceptual alternatives for a 0.9 
MGD wastewater treatment facility to assist the Town with complying with a FDEP consent order regarding 
effluent quality. Prepared a short-term evaluation for the BNR improvements and long-term evaluation to 
address Class I Reliability, screening/grit removal, and other operation and maintenance issues. 

Wastewater Treatment Plant Short-Term Improvements, Town of Belleair, Florida 
Technical Leader. This project consisted of the design of construction improvements to the Town of Belleair’s 
WWTF, currently permitted for 0.9 MGD, to assist the Town in meeting its Total Nitrogen (N) effluent permit 
limit. The biological nutrient improvements included installation of submersible mixers and appurtenances; 
chemical feed system, piping/valves for redirection of flows, and electrical work. 

Donax Water Reclamation Facility, Sanibel Island, Florida  
Technical Advisor and Quality Control. Project consisted of the study and evaluation of wastewater disposal 
and storage alternatives. The study reviewed alternatives such as reclaimed water onsite storage, off-site 
storage, and deep well injection and concluded with a report with recommended alternative and opinion of 
probable cost. 

Wastewater Treatment Plant Headworks Evaluation, Bonita Springs Utilities, Bonita Springs, Florida  
Technical Leader. Responsible for hydraulic calculations and preparing technical memorandum. 

Florida State Hospital Chlorine Contact Tank, City of Chattahoochee, Florida 
Project Manager. Responsible for the evaluation of improvements to Florida State Hospital's WWTP chlorine 
contact tank. This project includes the engineering analysis and evaluation of possible modifications to 
improve the operation of the existing chlorine contact tank. After reviewing several alternatives, a letter report 
summarizing the recommended action with opinion of probable construction costs was prepared. 

Wastewater Treatment Facility Operations and Maintenance (O&M) Manual, City of Lake Alfred, FL 
Project Engineer. Responsible for the preparation of the O&M manual for the wastewater treatment plant and 
effluent reuse system. Scope of services included planning and design of a municipal water reuse program and 
a new 0.6-MGD trickling filter wastewater treatment plant to produce reuse-quality water. The project also 
included a two-mile, 10-inch-diameter transmission main for conveyance of treated water to a 400-acre citrus 
irrigation site, and onsite storage pond to accommodate seasonal demand fluctuations.  

Private Client, Evaluation and Conceptual Design / Effluent Lift Station Evaluation and Modeling, 
Polk County, Florida 
Project Manager. The client owns and operates an industrial/domestic wastewater collection, treatment, and 
disposal system at their Auburndale Main Street facility. The facility’s wastewater system consists of 
wastewater collection, influent and effluent lift stations, membrane bioreactor (MBR), reverse osmosis 
treatment with brine storage, an anaerobic (reactor) tank, and a control room. The facility is limited to 17,000 
gallons of storage in its effluent lift station. 

Bryan managed the project to construct a 250,000-gallon holding tank that provides equalization during peak 